
620 LC4 RALLYE '97 <1997><EU><879977>
TANK, SEAT

27568

Pos Part Number Description Additional Text Quantity

0 55007105200 GAS COCK L/S CPL. OFF-ON-RES 1.00

1 5831209600002 SIDE GASTANK REAR L/S ORANGE 1.00

2 5831219600002 SIDE GASTANK REAR R/S ORANGE 1.00

3 58312097000 BRACE SUB FRAME RALLYE L/S 1.00

4 58512097080 BRACE SUB FRAME RALLYE R/S 1.00

5 58308041050 HEAT PROTECTOR 1.00

6 49007008044 FILLER CAP CPL. SMALL 2.00

7 49007009000 % GASKET FOR FILLER CAP 2.00

9 55003080000 * PLUG 1.00

11 58007015000 T-CONNECTOR FOR FUEL LINE 1.00

12 0912060123 AH SCREW DIN0912-M 6X12 2.00

13 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.00

14 58111076000 CABLE SUPPORT KHS NR.150-47610 1.00

15 58503002100 SUB FRAME RALLYE STEEL '97 1.00

16 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 2.00

17 0912081103 AH SCREW DIN912 M8x110 1.00

18 0912081053 AH SCREW DIN912 M8x105 1.00

19 0021080003 WASHER DIN9021-A 8,4 2.00

20 58312094000 SPACER TUBE 9X12X87 1.00

21 26009582200 SPACER BUSHING 12,4X25X14 1.00

22 58312099064 BRACKET FOR SIDETANK L/S 1.00



23 0912060303 AH SCREW DIN0912-M 6X30 2.00

24 56509064000 SELF LOCKING NUT M6 2.00

25 54603048000 RANGE CHANGE METAL NUT M8 4.00

26 58312194000 SPACER TUBE 9X12X94 1.00

29 51006027000 HOSE CLAMP 50-70MM 2.00

30 0991080303 FLAT HEAD SCREW DIN7991-M 8X30 4.00

31 58303061000 SPECIAL WASHER ALU 8 X 24 MM 4.00

32 54303054000 SPACER BUSHING 8,5X12X12,8 4.00

33 54310086000 6.00

34 54308042000 RUBBER BUFFER 1.00

35 0107080203 AH OVAL H.SCREW DIN0170-M 8X20 4.00

36 58312091000 TANK BRACKET BOW RALLYE 1.00

38 0014060203 HH COLLAR SCREW M 6X20 WS=8 2.00

40 71004038000 WASHER 8,4 X 17 X 3 2.00

42 58312099051 * CONTACT GLUE FOR VLIES 1.00

44 58312099057 FILTER BOX CPL. WITH VLIES 1.00

45 58312099050 VLIES CUT FOR FILTER BOX 1.00

50 55007005200 GAS COCK R/S CPL. OFF-ON-RES 1.00

51 55007006200 O-RING 11X1,8 NBR 70 2.00

52 0676550223 HH S.MET.SCREW DIN7676- 5,5X 4.00

53 0797050003 TOOTH LOCK WASH. DIN6797-J 5,3 4.00


